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Applicant: MID OCEAN BRANDS B.V.

Address: 7/F, KINGS TOWER, 111 KING LAM STREET, CHEUNG SHA WAN, KOWLOON, HONG
KONG.

The following merchandise was (were) submitted and identified by client as:

Sample Name: MO9703-16, 1T2394-14
Exported to: Europe

Sample No.: MO9703, 1T2394-14
Country of Origin: China

Sample Received Date: Apr. 17, 2019
Completed Date: May 08, 2019

Test Result(s): Please refer to next page(s).

Yurong Zhong / Technical Di
Consumer Testing Technology CO%
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Test Requested and Conclusion(s):

Test Report

Date: May 27, 2019

Page 2 of 15

No. Test Sample Standard and Requirement Conclusion(s)
1 Tested materials of submitted Client’s requirements on colour fastness to PASS
samples rubbing
i ) Framework Resolution ResAP(2004)5 on
Tested materials of submitted . S
2 silicones used for food contact applications. PASS
samples o
- Overall migration
COMMISSION REGULATION
(EU)N0.10/2011 on plastic materials and
i ) articles intended to come into contact with
Tested materials of submitted
3 food. PASS
samples N
- Overall migration
- Soluble heavy metal
- Specific migration of Acrylonitrile
i ) CM/Res(2013)9 on metals and alloys used
Tested materials of submitted ) ) )
4 in food contact materials and articles. PASS
samples .
- Specific Release of Heavy Metals
Annex XVII items 63 of the REACH
. Tested materials of submitted Regulation (EC) No 1907/2006 & amended PASS
samples (EVU) No 836/2012
- Lead content
Annex XVII items 23 of the REACH
. ) Regulation (EC) No 1907/2006 &
Tested materials of submitted
6 COMMISSION REGULATION (EU) No PASS
samples
494/2011
- Total cadmium (Cd)
i ) Annex XVII items 51 & 52 of the REACH
Tested materials of submitted :
7 Regulation (EC) No 1907/2006 PASS
samples
- Phthalates
Tested materials of submitted
8 Phthalates(DIBP) DATA
samples
Annex XVII items 43 of the REACH
9 Tested materials of submitted Regulation (EC) No 1907/2006 & amended PASS
samples (EC) No. 552/2009
- Azo colorants and Azo dyes
Tested materials of submitted ) ) ,
10 T Client’s requirements on Bisphenol A (BPA) PASS
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Test Result(s):

Colour fastness to rubbing
Method: ISO 105-X12:2016 modified, Size of rubbing finger: circular 16 mm diameter

Client’s
Material No. | Description Test Item Requirement (RGerSal;Ites) Conclusion
(Min. Grade)
Bright black Dry(Colour Staining) 2-3 4-5
1 ) Length PASS
fibre(belt) Wet(Colour Staining) 2-3 4-5
Note:
Explanation of Colour fastness Results
Grade 5 Negligible or no change or staining
Grade 4 Slightly changed or stained
Grade 3 Noticeably changed or stained
Grade 2 Considerably changed or stained
Grade 1 Much changed or heavily stained
Overall migration
Method: With reference to EN1186-1:2002&EN1186-3:2002
Material No. Description Location
10 White transparent silicone Seal ring
Material No. Test Condition Limit (mg/dm?) | Result(mg/dm? | Conclusion
3% Acetic acid(w/v), 70°C, 2 hours 10 3.7 PASS
10 50% Ethanol(v/v), 70°C, 2 hours 10 <3 PASS

Note: 1. mg/dm? = milligram per square decimetre of surface area of material or article.
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Test Result(s):
Overall migration
Method: With reference to EN1186-1:2002&EN1186-3:2002

Material No. Description Location
2 White transparent plastic(PE) Button interlayer
9 Black plastic(PP) Lid/kick-off circle
14 Black plastic(ABS) Button interlayer
Material No. Test Condition Limit (mg/dm?) | Result(mg/dm? | Conclusion
5 3% Acetic acid(w/v), 70°C, 2 hours 10 <3 PASS
50% Ethanol(v/v), 70°C, 2 hours 10 <3 PASS
9 3% Acetic acid(w/v), 70°C, 2 hours 10 <3 PASS
50% Ethanol(v/v), 70°C, 2 hours 10 <3 PASS
v 3% Acetic acid(w/v), 70°C, 2 hours 10 <3 PASS
50% Ethanol(v/v), 70°C, 2 hours 10 <3 PASS

Note: 1. mg/dm? = milligram per square decimetre of surface area of material or article.

Soluble heavy metal
Method: With reference to BS EN13130-1:2004,was analyzed by Inductively Coupled Plasma Optical
Emission Spectroscopy (ICP-OES).

Material No. Description Location
2 White transparent plastic(PE) Button interlayer
9 Black plastic(PP) Lid/kick-off circle
14 Black plastic(ABS) Button interlayer
Elements Ba Co Cu Fe Li Mn Zn Al Ni
Limit 1 0.05 5 48 0.6 0.6 5 1 0.02 |Conclusion
(mg/kg)
Material No. Result (mg/kg)
2 <0.1 | <0.05| <0.5 <1 <0.1 | <0.05| <1 <0.1 | <0.01 PASS
9 <0.1 | <0.05| <0.5 <1 <0.1 | <0.05| <1 <0.1 | <0.01 PASS
14 <0.1 | <0.05| <05 <1 <0.1 | <0.05| <1 <0.1 | <0.01 PASS
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Note: 1.

Test Report

Report No.: CTT190360568ENR3

Date: May 27, 2019

2. Test condition: 3% Acetic acid(w/v) at 70°C for 2 hours.

Test Result(s):

Specific migration of Acrylonitrile *
Method: With reference to BS EN 13130-3:2004, analyzed by Headspace Gas Chromatograph(HS-GC).

mg/kg = milligrams of the constituents released per kilogram of foodstuff.

Page 5 of 15

Material No. Description Location
14 Black plastic(ABS) Button interlayer
Material No. Test Condition Limit(mg/kg) | Result(mg/kg) Conclusion
14 3% Acetic acid(w/v),70°C for 2 hours 0.01 <0.01 PASS
Note: 1. mg/kg = milligrams of the constituents released per kilogram of foodstuff.

Specific Release of Heavy Metals °
Method: With reference to CM/Res(2013)9, analyzed by Inductively Coupled Plasma Optical Emission
Spectroscopy (ICP-OES)/ Inductively Coupled Plasma Mass Spectrometer (ICP-MS).

Material No. Description Location
13 Silvery metal (SS 304) Interior
SRL (mg/kg) Result (mg/kg)
Elements 15t 4 ond 3 13 Conclusion
1st o 2nd 3rd
Tin(Sn) 700 100 <2 <1
Copper(Cu) 28 4 <2 <1
Iron(Fe) 280 40 <2 <1
Manganese(Mn) 12.6 1.8 <0.2 <01
Zinc(Zn) 35 5 <2 <1
Aluminum(Al) 35 5 <2 <1 PASS
Barium(Ba) 8.4 1.2 <0.2 <01
Titanium(Ti) -- -- <2 <1
Magnesium(Mg) -- -- <2 <1
Chromium(Cr) 1.750 0.250 <0.100 < 0.050
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Report No.: CTT190360568ENR3 Date: May 27, 2019 Page 6 of 15
Nickel(Ni) 0.98 0.14 <0.10 <0.05
Lithium(Li) 0.336 0.048 <0.020 <0.010
Beryllium(Be) 0.07 0.01 <0.002 <0.001
Vanadium(V) 0.07 0.01 <0.002 <0.001
Cobalt(Co) 0.14 0.02 <0.002 <0.001
Molybdenum(Mo) 0.84 0.12 <0.02 <0.01
Silver(Ag) 0.56 0.08 <0.02 <0.01
Antimony(Sb) 0.28 0.04 <0.02 <0.01
Lead(Pb) 0.07 0.01 0.0065 0.0018
Arsenic(As) 0.014 0.002 < 0.002 <0.001
Cadmium(Cd) 0.035 0.005 <0.002 <0.001
Mercury(Hg) 0.021 0.003 <0.002 <0.001
Thallium(TI) 0.0007 0.0001 < 0.0002 < 0.0001
Note: 1. *“--"=No requirement.

2. mg/kg = milligrams of the constituents released per kilogram of foodstuff.

3.  SRL = Specific Release Limit.

4. Test Condition: 0.5% Citric acid at 100°C for 1 hours,
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Test Result(s):

REACH - Lead content

Method:

Metal - CPSC-CH-E1001-08.3

Nonmetal - CPSC-CH-E1002-08.3

Surface coating - CPSC-CH-E1003-09.1, analyzed by Atomic Absorption Spectroscopy (AAS) .

Material No. Limit (mg/kg) Result (mg/kg) Conclusion
145 500 N.D. PASS
2+6+7 500 N.D. PASS
3 500 N.D. PASS
4 500 N.D. PASS
9+11+14 500 N.D. PASS
10 500 N.D. PASS
12+13 500 14 PASS

Note mg/kg = milligram per kilogram (ppm).

1

2.  N.D. = Not Detected (< RL).

3. RL (Reporting Limit) = 10 mg/kg.

4 = The test result is obtained from composite testing on materials linked with “+” mark, it is
possible that individual test result can be higher if the materials are tested separately. This had
been taken in account in the conclusion of this report.
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Test Result(s):

Total cadmium (Cd)

Method:

Metal - With reference to CPSC-CH-E1001-08.3

Nonmetal - With reference to CPSC-CH-E1002-08.3

Surface coating - With reference to CPSC-CH-E1003-09.1, analyzed by Atomic Absorption Spectroscopy
(AAS) .

Material No. Limit (mg/kg) Result (mg/kg) Conclusion
2+6+7 100 N.D. PASS
3 1000 N.D. PASS
8 100 39 PASS
9+11+14 100 N.D. PASS
10 100 N.D. PASS
Note: 1. mg/kg = milligram per kilogram (ppm).
2.  N.D. = Not Detected (<RL).
3. RL (Reporting Limit) = 2 mg/kg.
4. “+" = The test result is obtained from composite testing on materials linked with “+" mark, it is

possible that individual test result can be higher if the materials are tested separately. This had
been taken in account in the conclusion of this report.

Phthalates
Method: With reference to CPSC-CH-C1001-09.4, analyzed by Gas Chromatograph-Mass Spectrometry
(GC-MS).

- g Result (mg/kg)
imi
Test Substances CAS No.
(mg/kg) | (mg/kg) NG.3 No.(2+9+ | No.(10+
14) 11)
Dibutyl phthalate(DBP) 84-74-2 50 -- N.D. N.D. N.D.
Butyl benzyl phthalate(BBP) 85-68-7 50 -- N.D. N.D. N.D.
Bis(2-ethylhexyl) phthalate(DEHP) 117-81-7 50 - N.D. N.D. N.D.
SUM (DBP+BBP+DEHP) - - 1000 N.D. N.D. N.D.
Di-n-octyl phthalate(DNOP) 117-84-0 50 -- N.D. N.D. N.D.
. 26761-40-0
Diisodecyl phthalate(DIDP) 100 = N.D. N.D. N.D.
68515-49-1
N 28553-12-0
Diisononyl phthalate(DINP) 100 = N.D. N.D. N.D.
68515-48-0
SUM (DNOP+DIDP+DINP) - - 1000 N.D. N.D. N.D.
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Conclusion PASS PASS PASS

Note: 1. mg/kg = milligram per kilogram (ppm).

2.  N.D. = Not Detected (< RL).

3.  RL =Report Limit.

4. “+" = The test result is obtained from composite testing on materials linked with “+” mark, it is
possible that individual test result can be higher if the materials are tested separately. This had

been taken in account in the conclusion of this report.

Test Result(s):

Phthalates content

Method: With reference to CPSC-CH-C1001-09.4, analyzed by Gas Chromatograph-Mass Spectrometry
(GC-MS).

Test Substances CAS No. mR/II( Result (mg/kg)
(Ma/ka) | No3 | No.(2+9+14) | No.(10+11)
Diisobutyl phthalate(DIBP) 84-69-5 50 N.D. N.D. N.D.

1. mg/kg = milligram per kilogram (ppm).

2. N.D. = Not Detected (< RL).

3. RL =Reporting Limit.

4. "+"=The test result is obtained from composite testing on materials linked with “+” mark, it is
possible that individual test result can be higher if the materials are tested separately. This had
been taken in account in the conclusion of this report.

Note:
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Test Result(s):

Azocolourants and Azodyes

Method: With reference to EN ISO 14362-1:2017 and EN I1SO 14362-3:2017,Analyzed by Gas
Chromatograph-Mass Spectrometry (GC-MS)/ High Performance Liquid Chromatograph (HPLC-DAD).

Limit Result (mg/kg)
No. Substances Name CAS No.
(mg/kg) No.1
1 biphenyl-4-ylamine/ 4-aminodiphenyl/ xenylamine 92-67-1 30 N.D.
2 benzidine 92-87-5 30 N.D.
3 4-chloro-o-toluidine 95-69-2 30 N.D.
4 2-naphthylamine 91-59-8 30 N.D.
o-aminoazotoluene/ 4-o-tolylazo-o-toluidine/
5A i . 97-56-3 30 N.D.
4-amino-2’, 3-dimethylazobenzene
6/ | 2-amino-4-nitrotoluene/ 5-nitro-o-toluidine 99-55-8 30 N.D.
4-chloroaniline 106-47-8 30 N.D.
4-methoxy-m-phenylenediamine 615-05-4 30 N.D.
4,4’-methylenedianiline/
9 L 101-77-9 30 N.D.
4,4'-diaminodiphenylmethane
3,3’-dichlorobenzidine/
10 . . . 91-94-1 30 N.D.
3,3'-dichlorobiphenyl-4,4’-ylenediamine
11 | 3,3-dimethoxybenzidine/ o-dianisidine 119-90-4 30 N.D.
12 | 3,3-dimethylbenzidine/ 4,4’-bi-o-toluidine 119-93-7 30 N.D.
13 | 4,4’-methylenedi-o-toluidine 838-88-0 30 N.D.
14 | 6-methoxy-m-toluidine/ p-cresidine 120-71-8 30 N.D.
4,4’-methylene-bis-(2-chloroaniline)/
15 . I 101-14-4 30 N.D.
2,2'-dichloro-4,4’-methylene-dianiline
16 4,4’-oxydianiline 101-80-4 30 N.D.
17 | 4,4'-thiodianiline 139-65-1 30 N.D.
18 | o-toluidine/ 2-aminotoluene 95-53-4 30 N.D.
19 | 4-methyl-m-phenylenediamine/ 2,4-toluylendiamine 95-80-7 30 N.D.
20 | 2,4,5-trimethylaniline 137-17-7 30 N.D.
21 | o-anisidine / 2-methoxyaniline 90-04-0 30 N.D.
22<$> | 4-aminoazobenzene 60-09-3 30 N.D.
23 | 2,4-xylidine 95-68-1 - N.D.
24 | 2,6-xylidine 87-62-7 -- N.D.
Conclusion PASS
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Note: 1. mg/kg = milligram per kilogram (ppm).
2. N.D. = Not Detected (< RL).
3. RL (Reporting Limit) = 5 mg/kg.
4. “A"=The CAS No. 97-56-3 (No.5) and 99-55-8 (No0.6) are further reduced to CAS N0.95-53-4
(N0.18) and 95-80-7(No.19).
5. “{O”" = Azo colorants that are able to form 4-aminoazobenzene(No.22), generate under the

condition of this method aniline and 1, 4-phenylenediamine, therefore, the method of EN ISO
14362-3:2017 was employed to verify the 4-aminoazobenzene.

Test Result(s):
Bisphenol A (BPA)
Method: With reference to US EPA 3540C:1996, analyzed by High Performance Liquid Chromatograph

(HPLC-DAD).
Material No. Client’s Limit (mg/kg) Result (mg/kg) Conclusion
2 0.05 N.D. PASS
9 0.05 N.D. PASS
10 0.05 N.D. PASS
1 0.05 N.D. PASS
157 0.05 N.D. PASS
Note: 1. mg/kg = milligram per kilogram (ppm).
2. N.D. = Not Detected (< RL).
3.  RL(Reporting Limit) =0.05mg/kg.
4. “R"=This data is refer to data of CTT190560071EN-1.
Test Material List
The following materials apply only to the samples submitted for chemical testing
Material No. Description Location
1 Bright black fibre Belt
2 White transparent plastic(PE) Button interlayer
3 Black paint Zipper coating
4 Silvery metal Zipper head substrate/zipper loop substrate
5 Black fibre Zipper fabric
6 Black plastic Zipper teeth
7 Black plastic Piping
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Black synthetic with white fibre Bag cover/bag back/base
Black plastic(PP) Lid/kick-off circle

10 White transparent silicone Seal ring

11 White plastic(ABS) Button

12 Silvery metal(SS 201) Cup body substrate

13 Silvery metal(SS 304) Linner

14 Black plastic(ABS) Button interlayer

15 Black plastic Body

Remark: CTT190360568ENR?2 is replaced by this report.

Photo of Sample:

190360568

This test report is issued by the company subject to its General Conditions of Services printed overleaf or available on request and accessible at www.cttlab.com. Attention is drawn to
the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this report refer only to the sample(s) tested. Withe

days, overdue will not be accept. Items marked with “n” means they are not accredited by CNAS, “s” means the item of subcontractor . All or Part of items of this report/ate
accredited scope of CMA and cannot be as domestic social impartiality proof data

consumer Testing Technology NO.4, Chongmin street Qingmeng Economic and Technological Industrial Development Park ,Quanzhou, Fujian, Chin:
CO.,L'[d. Tel: 0595-6809 9099 Fax: 0595-6829 6699 E-mail: enquiry@cttlab.com Hotline:400 6789 666 Website: http://www.




(1T
\CONSUUER TESTNG TECH Te S t R e p O rt

Report No.: CTT190360568ENR3 Date: May 27, 2019 Page 13 of 15

Photo of Sample:

90360568

This test report is issued by the company subject to its General Conditions of Services printed overleaf or available on request and accessible at www.cttlab.com. Attention is drawn to
the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this report refer only to the sample(s) tested.
prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the repef

days, overdue will not be accept. Items marked with “n” means they are not accredited by CNAS, “s” means the item of subcontractor . All or Part of items of this repor
accredited scope of CMA and cannot be as domestic social impartiality proof data

Consumer Testing Technology NO.4, Chongmin street Qingmeng Economic and Technological Industrial Development Park ,Quanzhou, Fujian, Ching:
Co.,Ltd.




(1T
\CONSUUER TESTNG TECH Te S t R e p O rt

Report No.: CTT190360568ENR3 Date: May 27, 2019 Page 14 of 15

Photo of Sample:

This test report is issued by the company subject to its General Conditions of Services printed overleaf or available on request and accessible at www.cttlab.com. Attention is drawn to
the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this report refer only to the sample(s) tested.
prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the repef

days, overdue will not be accept. Items marked with “n” means they are not accredited by CNAS, “s” means the item of subcontractor . All or Part of items of this repor
accredited scope of CMA and cannot be as domestic social impartiality proof data

Consumer Testing Technology NO.4, Chongmin street Qingmeng Economic and Technological Industrial Development Park ,Quanzhou, Fujian, Ching:
CO.,Ltd. Tel: 0595-6809 9099 Fax: 0595-6829 6699 E-mail: enquiry@cttlab.com Hotline:400 6789 666 Website: http://www.6




(1T
\CONSUUER TESTNG TECH Te S t R e p O rt

Report No.: CTT190360568ENR3 Date: May 27, 2019 Page 15 of 15

Photo of Sample:

***End of Report***
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